99—

DIESEL 50" COMBI DECK

T 366003600 A



DIESEL 50” COMBI DECK PARTS LIST

PART DESCRIPTION PART NUMBER

1 | M10 x 30mm Bolt 02886000
2 | Dome Washer 08819900
3 [4.8x10x 14mm Pop Rivet 128000100
4 | Deck Lid Top Plate 541118000
5 | 5" Pulley 20869501
6 | B57 Belt 22871200
7 | 50” Mulch Top Pulley Spacer 183023100
8 | Deck Drive Pulley Spacer 39mm 31328303
9 | Diesel 50” Deck Lid 149554200
10 | B96 22950700
11 | M8 Nyloc Nut 04920100
12 | M8 Washer 08819500
13 | 17 x 1/4” Square Key 09830600
14 | Belt Keeper 307187100
15 | Sweeper Jockey Cap Boss 31351101
16 | Jockey Pulley 20811500
17 | Jockey Wheel Spacer 18831602
18 | Oilite Bush 52936700
19 | 50” Jockey Pulley Plate Welded 327362400
20 | 50” Jockey Plate Pivot Shaft 189498400
21 | M8 x 35mm Bolt 01935700
22 | 50” Deck Bracket LH 307186600
23 | 50” Deck Bracket RH 307186700
24 | M8 x 25mm Bolt 02826000
25 | Anti Scalp Wheel 149554900
26 | Caster Wheel Shaft 183856000
27 | 50” Deck Welded Assembly 327893700
28 | 4.8 x 10mm Pop Rivet 12868600
29 | Rubber Strip Bracket 541113000
30 | Rubber Strip 148989300
31 | 50” Combi Liner 148990200
32 | Plate for Liner 301956801
33 | M8 Spring Washer 088000100
34 | M8 x 20mm Bolt 02825900
35 | 50” Clamp Plate Assembly 327888401
36 | M8 x 16 x Imm Washer 088662300
37 | M8 x 16mm Bolt 028001000
38 | 50" Combi Top Stiffener Welded Assembly 327888300
39 | Handwheel 40mm/ M8 Thread 149552800
40 | Front Deck Bearing 408020600
41 | Short bearing Housing 40503607
42 | Deck Slinger 30831500
43 | 2050 19” LH Blade 169381400
44 | M8 x 45mm Bolt 02941000
45 | Deck Tension Spring 25906200
46 | 5 %4 Pulley 209044300

November 2010




